
PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION

1 8  Bolt 1/4" UNC x 0.75" lg

2 8  Flat Washer 1/4"

3 3 M3-0.5 x 6mm long Socket Cap Screw

4 1 MB2025-02 Plate 02

5 1 MB2025-03 Plate 03

6 1 MB2025-04 Plate 04

7 2 MB2115-01 Plate 01

8 1 MB2115-02 Plate 02

9 1 MB2115-03B Plate 03B

10 1 MB2115-04 Plate 04

11 3  Nylock Nut #10-24

12 8  Rivnut 1/4" UNC

13 3  Screw #10-24 x 1/2" lg

14 4  Nylock Nut 1/4"-20

MOTOBILT.COM

Dwg/Part No:

Description:

Sheet No:

THIS DOCUMENT & THE INFORMATION CONTAINED WITHIN IS THE SOLE PROPERTY OF MOTOBILT INC.  THIS DOCUMENT SHALL NOT BE COPIED, STORED, DUPLICATED, REVERSE ENGINEERED or OTHERWISE WITHOUT THE EXPRESS WRITTEN CONSTENT OF MOTOBILT INC.

COPYRIGHT © MOTOBILT INC.  COPYRIGHTED MATERIAL IS PROTECTED BY INTERNATIONAL COPYRIGHT LAWS.  "MOTOBILT" IS A REGISTERED TRADE NAME. 

Rev No:

MB2115

JL Tag Relocator w/ Camera Mount

0

1 1 
of

Mat'l:

REMOVE BACK UP CAMERA FROM STOCK JL

TIRE CARRIER.  INSTALL TO PLATE #MB1077-04

USING THREE (3) SCREWS PROVIDED

5

6

14

14

1

1

1

1

1

9

10

3

1

1

4

7

13

11

11

1

14

14

2

8


